FUEL TANK FOR APRILIA DORSODURO ABS 2016

Fuel tank for Aprilia Dorsoduro ABS 2016
 
(1)  894921
(1)  890847
(1)  894921
 
(2)  AP8150459
HEX SCREW M6X90
 
(3)  AP8150014
WASHER 6,4X12,5*
 
(4)  AP8134419
FUEL TANK BUSH
 
(5)  AP8123934
RUBBER SPACER
 
(5)  AP8123934
RUBBER SPACER
 
(6)  AP8152299
SELF-LOCKING NUT M6
 
(7)  856846
FUEL TANK GASKET Part information
(7)  890755
FUEL TANK GASKET Part information
 
(8)  860237
RING NUT FUEL FILLER CAP
 
(9)  895709
HEX SOCKET SCREW M5X12 Part information
(9)  AP8150454
HEX SOCKET SCREW M5X16 Part information
 
(10)  896544
FUEL PIPE 5,5X10
CONNECTING PIPE
Part information
(10)  AP8220402
 
(11)  860236
FUEL TANK FLANGE Part information
 
(12)  AP8120965
O-RING 2018 Part information
 
(12)  AP8120965
O-RING 2018 Part information
 
(13)  AP8161127
FIXING PIN
 
(14)  AP8150255
WASHER 5X20X1,5
 
(15)  890195
FUEL TANK GASKET Part information
 
(16)  AP8120581
WIRING CLIP
 
(16)  AP8120581
WIRING CLIP
 
(17)  860447
BIADHESIVE
 
(18)  860986
PLATE
 
(19)  AP8101595
HOSE CLAMP D10,1 Part information
 
(19)  AP8101595
HOSE CLAMP D10,1 Part information
 
(20)  2B001203
HOSE HOLDER UNION Part information
Part number Description
# 1
890423
894921
FUEL TANK
# 1
890847
FUEL TANK
# 1
894921
FUEL TANK
# 2
AP8150459
HEX SCREW M6X90
# 3
AP8150014
WASHER 6, 4X12, 5*
# 4
AP8134419
FUEL TANK BUSH
# 5
AP8123934
RUBBER SPACER
# 6
AP8152299
SELF-LOCKING NUT M6
# 7
856846
FUEL TANK GASKET
# 7
890755
FUEL TANK GASKET
# 8
860237
RING NUT FUEL FILLER CAP
# 9
895709
HEX SOCKET SCREW M5X12
# 9
AP8150454
HEX SOCKET SCREW M5X16
# 10
AP8120952
896544
FUEL PIPE 5, 5X10
CONNECTING PIPE
# 10
AP8220402
PIPE 5X9
# 11
860236
FUEL TANK FLANGE
# 12
AP8120965
O-RING 2018
# 13
AP8161127
FIXING PIN
# 14
AP8150255
WASHER 5X20X1, 5
# 15
890195
FUEL TANK GASKET
# 16
AP8120581
WIRING CLIP
# 17
860447
BIADHESIVE
# 18
860986
PLATE
# 19
AP8101595
HOSE CLAMP D10, 1
# 20
AP8102503
2B001203
HOSE HOLDER UNION
Here are all the parts relating to the Fuel tank of your DORSODURO 2016. These are all genuine parts to assure you the best possible repair which will last.
Genuine parts for Aprilia Dorsoduro ABS 2016

FRAME Parts for Aprilia Dorsoduro ABS 2016

ENGINE Parts for Aprilia Dorsoduro ABS 2016

  • Dorsoduro ABS
    Aprilia DORSODURO Displacement: 750 cc Year: 2016
We use cookies on our site to collect statistics on visits. By clicking on I accept or by continuing on this site you accept the use of these cookies. More infos...